

Title: Impact testing a sample of Aztec stone cladding

Certificate of Test Number: 28891

Stone Cladding Systems Limited
Rough Lane,
Ashbourne
DE6 3AZ

Our Ref: N950/TR0165

VTC Job No: C7741

Your Ref:

Date: 5 February 2020

Date sample(s) received: 30 January 2020

Sample(s) received from: SCS

Sample No(s): 1


If unsigned by the tester this is because the tester is site based and therefore unable to sign this Certificate of Test. However, all work has been checked, validated and approved prior to inclusion.

This Certificate of Test is copyright. Reproduction of the whole or any part thereof must not be made without the express permission of VINCI Technology Centre UK Limited. This report is confidential and privileged to the client, his professional advisers and VINCI Technology Centre UK Limited and we do not accept any responsibility of any nature to third parties to whom the report, or any part thereof, is made known.

This Certificate of Test and the results shown are based upon the information, drawings, samples and tests referred to herein.

VINCI Technology Centre UK Limited accepts no liability for any damages, charges, costs (including, but not limited to, legal costs) or expenses in respect of or in relation to any damage to any property or other loss (save for death or personal injury occasioned by reason of any negligence on the part of VINCI Technology Centre UK Limited) whatsoever arising directly or indirectly from the use of this Certificate of Test, or the use of any goods or materials referred to in this Certificate of Test.

Tested by: 
D. Bennett (position: Technician)

Authorised by: 
N. McDonald (position: Manager)

VINCI Technology Centre UK Limited

0333 566 9000

info@technology-centre.co.uk

www.technology-centre.co.uk

Stanbridge Road, Leighton Buzzard, Bedfordshire, LU7 4QH
Registered office, Watford, England. Registered No. 05640885

